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Date 14 MAR 2017 163256

Date: 14 MAR 2017 16:51.08

Middle Channel / QPSK

Middle Channel / 16QAM

trum # R iz
Ref Level 0,00 dBm  Offset 14,00 db Mode Auto Sweep Ref Lavel 0.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
(5] BPURIOUS INE_ABS 2 _BPURIOUS INE_ABS
1o dife_fURIOU 10 dipepPumIOL
LINE_ABS_ 5 TNE_ABS_
-20 dBr
-30 derm
40 dlBm
-50 dBm
! | 40 derm t !
[ | e | [ ol
e 2 .
70 dB[ J
501 dB
-90 d
Start 9.0 kHz 19005 pts Stop 9.0 GHz | |[[Start 9.0 kHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Pawer Abs
9.000 kHz 650,000 MHz | 100.000 kHz 181.31154 kHz -17.32 dém -4,32 dB 9.000 kHz 650,000 MHz | 100.000 kHz 181.41154 kHz 1
725.000 MHz | 1,000 GHz 100,000 kHz 737.22527 MHz | 90 dBm 53,90 4B 725.000 MHz | 1,000 GHz 100000 kHz | 736.67582 MHz | 74 dBm |
00 GHz | 1.000 MHz 1.41115 GHz -34.14 dBm 14 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41115 GHz -35.70 dBm
7.000 GHz | 1.000 MHz 3.52718 GHz | -57.01 dBm -44.01 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.99975 GHz -58.03 dBm -45.03 d8
2,000 GHz 1.000 MHz 7.00025 GHz -64,16 dBm -51,16 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.00325 GHz 64,02 dBm -51,08 dB
b
L LLLLEL L JL L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

lCE-'
Ref Level dBm  Offset 14,00 dB Mode Auto Sweep Ref Lavel dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck Limit l_lrwrv
2 _SPURIOUS LINE_ABS 2 _SPURIOUS LINE_ABS
-10 ddff—f - -10 daff—
5 - ABS_ S
-20 dBr
-30 derm
40 dlBm
50 dBm
ol &0 | .
—4 -60 dBm T
. .
i 7048 ’LJ
80 der
-90 df
Start 9.0 kHz 19005 pts Stop 9.0 GHz Start 9.0 kHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
9.000 kHz 650,000 MHz | 100.000 kHz 181.31154 kHz -17.39 dem -4,35 db 9.000 kHz 650,000 MHz | 100.000 kHz 181.41154 kHz -4,32 dB
725.000 MHz | 1,000 GHz 100.000 kHz | 73035714 MHz | -£6.,30 dBm | -53.30 4B 725.000 MHz | 1,000 GHz 100.000 kHz | 730,35714 MHz | -54
1.000 GHz 3,000 GHz | 1.000 MHz 1.42314 GHz -34,30 dim .90 db 1.000 GHz 3,000 GHz | 1.000 MHz 2.13447 GHz
3.000 GHz 100 GHz | 1.000 MHz 3.55718 GHz | -57.34 dBm -44.34 dB 3.000 GHz 7,000 GHz | 1.000 MHz | 6.98775 GHz -56.34 dBm -45. B
7.000 GHz 9.000 GHz 1.000 MHz 7.00575 GHz -64.06 dBm -51.06 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.00575 GHz -64.34 dBm -51.34 dB
il b
T & [ i (L

Date 14 MAR 2017 163628

Date 14 MAR 2017 163721

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum  # tr * lu-?
Ref Level 0,00 dBm  Offset 14,00 db Mode Auto Sweep Ref Lavel 0.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
(5] BPURIOUS INE_ABS 2 _BPURIOUS INE_ABS
-0 ddft— -10 deff— -
10 S VE_ABS_
-20 dBr
-30 derm
40 B
-50 dBm
. 60 dBim - 1 !
S oy .
70 B LJ
50 de "80 dB
90 dBy -90 d
Start 9.0 kHz 19005 pts Stop 9.0 GHz | |[[Start 9.0 kHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
9.000 kHz 690.000 MHz | 100.000 kHz 181.31154 kHz -17.35 dém -4, 9.000 kHz 650,000 MHz | 100.000 kHz 181.41154 kHz -17.31 dém -4,31 dB
725.000 MHz | 1,000 GHz 100.000 kHz | 736.40110 MHz | 25.000 MHz | 1,000 GHz 100.000 kHz | 737.77473 MHz | -67.14 dBm | -54.14 dB
1.000 GHz 00 GHz | 1.000 MHz 1.39965 GHz 1.000 GHz 00 GHz | 1.000 MHz 1.39965 GHz -35.00 dBm -22.00 d&
3,000 GHz 00 GHz | 1.000 MHz 49810 GHz ~45.30 4B 3.000 GHz 00 GHz | 1.000 MHz 3.49819 GHz -56.14 dBm -43.14 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.02474 GHz -63,98 dBm -50.9¢ dB ||| 7.000 GHz 2,000 GHz 1.000 MHz 8.00300 GHz 64,25 dBm 51,25 dB
i T
(] L J1 (T ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

lCE-‘
Ref Leval 0,00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit l_lrwrv
g _HPURIOUS | INE_ABS e _BPURIOUS LINE_ABS
-10 ddff—f - -10 daff—f
5 - ABS_ 5
-20 dB
-30 dBm
~H) dBm
50 dBm
I -60 dBm
| I s | L —
i 70 iy !LJ
80 dBm
-30 d
Start 9.0 kHz 19005 pts Stop 9.0 GHz Start 9.0 kHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |
9.000 kHz 690.000 MHz | 100.000 kHz 181,41154 kHz -17.28 dBm 9 9.000 kHz 650.000 MHz | 100.000 kHz 181,41154 kHz
725.000 MHz | 1,000 GHz 100.000 kHz | -67,30 dBfm | 725.000 MHz | 1,000 GHz 100,000 kHz | 735,30220 MHz |
1.000 GHz 3,000 GHz | 1.000 MHz -34.54 dim 1.000 GHz 3,000 GHz | 1.000 MHz 1.40
3.000 GHz 100 GHz | 1.000 MHz 3.5156@ GHz | -58.97 dBm B 3.000 GHz 7.000 GHz | 1.000 MHz | 3.5156@ GHz -58.65 dBm -46.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02124 GHz -51.14 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.99200 GHz -64.06 dBm -51.06 dB&
‘ il I e [ il i
Date 14 MAR 2047 1640 01 Date 14 MAR 2047 164054
Highest Channel / QPSK Highest Channel / 16QAM
trum # B iz
Ref Level 0,00 dém  Offset 14,00 d& Mode Auto Sweep Ref Level 000 dém  Offset 14,00 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS INE_ABS 2 _SPURIOUS INE_ABS
1o Blfepeusion 10 dip_feumon
LINE_ABS_ 5 INE_ABS_
-20 dB
-30 dBm
~H) dBm
50 dBm
1 T ! -60 der 1 i
8 s
] 7048
A0 dp -6 dBm
-a0 dy 90 d
Start 9.0 kHz 19005 pts Stop 9.0 GHz Start 9.0 kHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
9.000 kHz 690.000 MHz | 100.000 kHz 181,41154 kHz -17.33 dBm -4,33 dB 9.000 kHz 650.000 MHz | 100.000 kHz 181,41154 kHz -17.36 dBm -4,36 dB
725.000 MHz | 1,000 GHz 100.000 kHz | 725.68581 MHz | -65,20 dBm a-dB 725.000 MHz | 1,000 GHz 100,000 kHz | 725.68681 MHz | 631 dBm | -53.31 d&
00 GHz | 1.000 MHz 1.41365 GHz -33.33 dbm 2 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41365 GHz -35.76 dBm -22.76 dB
7.000 GHz | 1.000 MHz 3.53318 GHz | -56.98 dBm -43.98 dB 3.000 GHz 7,000 GHz | 1.000 MHz | 6.99725 GHz -58.35 dBm -45.35 dB
9.000 GHz 1.000 MHz 7.00475 GHz -64.08 dBm -51.08 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.00025 GHz -64.12 dBm -51,12 dB
T
L WHNNEREDD e L JL L L]
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wamanas. FCC RF Test Report

Report No. : FG711703B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0011
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0064 PASS
-20 Normal Voltage 0.0069
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0005
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG711703B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0012
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG711703B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0014
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0014
20 Battery End Point 0.0028

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 3 21.22 0.1324 21.61 0.1449
Middle QPSK 3 3 20.78 0.1197 21.92 0.1556
Highest 3 1 21.46 0.1400 22.21 0.1663
Lowest 1 5 19.38 0.0867 20.11 0.1026
Middle 16QAM 1 3 18.69 0.0740 19.67 0.0927
Highest 1 3 19.79 0.0953 20.77 0.1194
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
R NV RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 14 21.05 0.1274 21.63 0.1455
Middle QPSK 1 14 20.67 0.1167 21.57 0.1435
Highest 1 14 21.28 0.1343 22.06 0.1607
Lowest 1 8 19.37 0.0865 20.11 0.1026
Middle 16QAM 1 14 18.79 0.0757 19.61 0.0914
Highest 1 14 20.00 0.1000 20.43 0.1104
Limit EIRP < 2W Result PASS
SPORTON International (ShenzZhen) INC. Page Number : B1 of B15
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 2 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 21.11 0.1291 21.67 0.1469
Middle QPSK 1 12 21.05 0.1274 2241 0.1742
Highest 1 24 21.73 0.1489 22.80 0.1905
Lowest 1 12 19.49 0.0889 20.29 0.1069
Middle 16QAM 1 12 19.80 0.0955 20.72 0.1180
Highest 1 24 20.01 0.1002 20.93 0.1239
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 21.31 0.1352 21.81 0.1517
Middle QPSK 1 25 21.18 0.1312 2251 0.1782
Highest 1 25 21.54 0.1426 22.57 0.1807
Lowest 1 25 19.51 0.0893 20.46 0.1112
Middle 16QAM 1 25 19.18 0.0828 20.13 0.1030
Highest 1 49 19.61 0.0914 20.62 0.1153
Limit EIRP < 2W Result PASS
SPORTON International (ShenzZhen) INC. Page Number : B2 of B15
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 2 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 21.12 0.1294 21.52 0.1419
Middle QPSK 1 37 21.46 0.1400 22.21 0.1663
Highest 1 74 21.33 0.1358 22.34 0.1714
Lowest 1 37 18.77 0.0753 20.13 0.1030
Middle 16QAM 1 74 19.19 0.0830 20.28 0.1067
Highest 1 74 19.85 0.0966 20.84 0.1213
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 21.44 0.1393 21.78 0.1507
Middle QPSK 1 99 21.17 0.1309 22.53 0.1791
Highest 1 49 21.58 0.1439 22.63 0.1832
Lowest 1 49 19.18 0.0828 20.02 0.1005
Middle 16QAM 1 49 18.95 0.0785 19.75 0.0944
Highest 1 0 19.15 0.0822 19.61 0.0914
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 4 / 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 23.18 0.2080 22.93 0.1963
Middle QPSK 3 0 23.46 0.2218 23.28 0.2128
Highest 3 1 22.91 0.1954 22.97 0.1982
Lowest 1 0 22.08 0.1614 22.12 0.1629
Middle 16QAM 1 3 22.27 0.1687 21.70 0.1479
Highest 1 0 21.73 0.1489 21.90 0.1549
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 14 23.12 0.2051 23.03 0.2009
Middle QPSK 1 0 23.12 0.2051 22.90 0.1950
Highest 1 0 23.02 0.2004 23.19 0.2084
Lowest 1 8 21.88 0.1542 22.17 0.1648
Middle 16QAM 1 14 21.92 0.1556 21.90 0.1549
Highest 1 8 21.84 0.1528 21.80 0.1514
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 23.05 0.2018 23.25 0.2113
Middle QPSK 1 12 23.24 0.2109 23.17 0.2075
Highest 1 0 23.02 0.2004 23.06 0.2023
Lowest 1 24 22.24 0.1675 21.64 0.1459
Middle 16QAM 1 0 22.15 0.1641 21.53 0.1422
Highest 1 0 22.34 0.1714 21.56 0.1432
Limit EIRP < 1W Result PASS
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FCC RF Test Report

Report No. : FG711703B

LTE Band 4/ 10MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 23.13 0.2056 23.06 0.2023
Middle QPSK 1 0 23.10 0.2042 22.90 0.1950
Highest 1 25 23.11 0.2046 22.93 0.1963
Lowest 1 25 22.65 0.1841 21.87 0.1538
Middle 16QAM 1 25 22.66 0.1845 21.51 0.1416
Highest 1 25 22.60 0.1820 21.30 0.1349
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 23.18 0.2080 23.24 0.2109
Middle QPSK 1 0 23.12 0.2051 23.15 0.2065
Highest 1 37 23.14 0.2061 23.29 0.2133
Lowest 1 74 22.35 0.1718 21.89 0.1545
Middle 16QAM 1 0 22.27 0.1687 21.84 0.1528
Highest 1 74 22.07 0.1611 21.75 0.1496
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 23.04 0.2014 22.44 0.1754
Middle QPSK 1 0 23.18 0.2080 22.76 0.1888
Highest 1 49 23.24 0.2109 22.92 0.1959
Lowest 1 49 22.05 0.1603 22.13 0.1633
Middle 16QAM 1 0 22.67 0.1849 22.04 0.1600
Highest 1 0 21.91 0.1552 21.83 0.1524
Limit EIRP < 1W Result PASS
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LTE Band 12/ 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 3 19.79 0.0953 20.43 0.1104
Middle QPSK 3 1 19.37 0.0865 20.40 0.1096
Highest 3 1 19.28 0.0847 19.91 0.0979
Lowest 6 0 18.56 0.0718 19.35 0.0861
Middle 16QAM 1 5 17.97 0.0627 18.86 0.0769
Highest 1 0 17.86 0.0611 18.48 0.0705
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 14 19.40 0.0871 20.13 0.1030
Middle QPSK 1 14 19.11 0.0815 20.04 0.1009
Highest 1 14 18.85 0.0767 19.45 0.0881
Lowest 1 8 18.47 0.0703 19.07 0.0807
Middle 16QAM 1 0 18.07 0.0641 18.97 0.0789
Highest 1 14 17.50 0.0562 18.12 0.0649
Limit ERP < 3W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711703B

LTE Band 12 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 19.60 0.0912 20.38 0.1091
Middle QPSK 1 24 19.32 0.0855 20.16 0.1038
Highest 1 12 19.21 0.0834 19.75 0.0944
Lowest 1 24 18.49 0.0706 19.03 0.0800
Middle 16QAM 1 0 17.82 0.0605 18.81 0.0760
Highest 1 0 17.81 0.0604 18.27 0.0671
Limit ERP < 3W Result PASS
LTE Band 12/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 19.63 0.0918 20.25 0.1059
Middle QPSK 1 25 19.34 0.0859 19.92 0.0982
Highest 1 25 19.33 0.0857 19.97 0.0993
Lowest 1 25 18.41 0.0693 18.84 0.0766
Middle 16QAM 1 49 18.00 0.0631 18.86 0.0769
Highest 1 49 18.13 0.0650 18.74 0.0748
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -51.04 -13 -38.04 -64.66 -58.62 5.02 12.60 H
5638.38 -61.76 -13 -48.76 -78.36 -67.56 7.3 13.10 H
Middle 7517.84 -58.74 -13 -45.74 -78.72 -62.31 7.73 11.30 H
3758.92 -55.39 -13 -42.39 -69.72 -62.97 5.02 12.6 \
5638.38 -60.66 -13 -47.66 -77.19 -66.46 7.3 13.1 \Y
7517.84 -58.89 -13 -45.89 -78.53 -62.46 7.73 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -52.27 -13 -39.27 -65.89 -59.85 5.02 12.60 H
5636.22 -61.58 -13 -48.58 -78.18 -67.38 7.3 13.10 H
Middle 7514.96 -57.97 -13 -44.97 -77.95 -61.54 7.73 11.30 H
3757.48 -54.97 -13 -41.97 -69.3 -62.55 5.02 12.6 V
5636.22 -60.03 -13 -47.03 -76.56 -65.83 7.3 13.1 \Y
7514.96 -59.35 -13 -46.35 -78.99 -62.92 7.73 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3755.68 -52.74 -13 -39.74 -66.36 -60.32 5.02 12.60 H

5633.52 -61.55 -13 -48.55 -78.15 -67.35 7.3 13.10 H
Middle 7511.36 -58.87 -13 -45.87 -78.85 -62.44 7.73 11.30 H

3755.68 -54.46 -13 -41.46 -68.79 -62.04 5.02 12.6 \

5633.52 -60.01 -13 -47.01 -76.54 -65.81 7.3 13.1 V

7511.36 -59.29 -13 -46.29 -78.93 -62.86 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3751.18 -53.47 -13 -40.47 -67.09 -61.05 5.02 12.60 H

5626.77 -61.01 -13 -48.01 -77.61 -66.81 7.3 13.10 H
Middle 7502.36 -58.93 -13 -45.93 -78.91 -62.50 7.73 11.30 H

3751.18 -55.43 -13 -42.43 -69.76 -63.01 5.02 12.6 \Y

5626.77 -60.21 -13 -47.21 -76.74 -66.01 7.3 13.1 V

7502.36 -59.19 -13 -46.19 -78.83 -62.76 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3746.68 -52.44 -13 -39.44 -66.06 -60.02 5.02 12.60 H

5620.02 -61.64 -13 -48.64 -78.24 -67.44 7.3 13.10 H
Middle 7493.36 -58.87 -13 -45.87 -78.85 -62.44 7.73 11.30 H

3746.68 -56.45 -13 -43.45 -70.78 -64.03 5.02 12.6 \

5620.02 -60.41 -13 -47.41 -76.94 -66.21 7.3 13.1 V

7493.36 -58.91 -13 -45.91 -78.55 -62.48 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3742.18 -53.48 -13 -40.48 -67.10 -61.06 5.02 12.60 H

5613.27 -61.89 -13 -48.89 -78.49 -67.69 7.3 13.10 H
Middle 7484.36 -58.90 -13 -45.90 -78.88 -62.47 7.73 11.30 H

3742.18 -55.11 -13 -42.11 -69.44 -62.69 5.02 12.6 V

5613.27 -59.83 -13 -46.83 -76.36 -65.63 7.3 13.1 \Y

7484.36 -59.29 -13 -46.29 -78.93 -62.86 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3463.74 -52.67 -13 -39.67 -66.37 -60.64 4.63 12.60 H

5195.61 -60.95 -13 -47.95 -78.88 -67.40 6.25 12.70 H
Middle 6927.48 -59.30 -13 -46.30 -78.92 -64.07 8.23 13.00 H

3463.74 -57.21 -13 -44.21 -68.62 -65.18 4.63 12.6 \

5195.61 -65.05 -13 -52.05 -78.66 -71.50 6.25 12.7 V

6927.48 -60.32 -13 -47.32 -79.44 -65.09 8.23 13 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3462.48 -51.57 -13 -38.57 -65.27 -59.54 4.63 12.60 H

5193.72 -60.81 -13 -47.81 -78.74 -67.26 6.25 12.70 H
Middle 6924.96 -59.84 -13 -46.84 -79.46 -64.61 8.23 13.00 H

3462.48 -57.74 -13 -44.74 -69.15 -65.71 4.63 12.6 V

5193.72 -65.17 -13 -52.17 -78.78 -71.62 6.25 12.7 V

6924.96 -60.07 -13 -47.07 -79.19 -64.84 8.23 13 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -53.19 -13 -40.19 -66.89 -61.16 4.63 12.60 H
5191.02 -60.35 -13 -47.35 -78.28 -66.80 6.25 12.70 H
Middle 6921.36 -58.99 -13 -45.99 -78.61 -63.76 8.23 13.00 H
3460.68 -56.87 -13 -43.87 -68.28 -64.84 4.63 12.6 \
5191.02 -64.95 -13 -51.95 -78.56 -71.40 6.25 12.7 V
6921.36 -60.14 -13 -47.14 -79.26 -64.91 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -53.32 -13 -40.32 -67.02 -61.29 4.63 12.60 H
5184.27 -60.64 -13 -47.64 -78.57 -67.09 6.25 12.70 H
Middle 6912.36 -59.64 -13 -46.64 -79.26 -64.41 8.23 13.00 H
3456.18 -57.69 -13 -44.69 -69.1 -65.66 4.63 12.6 \Y
5184.27 -65.00 -13 -52.00 -78.61 -71.45 6.25 12.7 V
6912.36 -59.83 -13 -46.83 -78.95 -64.60 8.23 13 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3451.68 -52.40 -13 -39.40 -66.10 4.63 12.60 H
5177.52 -60.81 -13 -47.81 -78.74 6.25 12.70 H
Middle 6903.36 -59.67 -13 -46.67 -79.29 8.23 13.00 H
3451.68 -57.29 -13 -44.29 -68.7 4.63 12.6 \
5177.52 -64.86 -13 -51.86 -78.47 6.25 12.7 V
6903.36 -60.05 -13 -47.05 -79.17 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3447.18 -52.64 -13 -39.64 -66.34 4.63 12.60 H
5170.77 -60.84 -13 -47.84 -78.77 6.25 12.70 H
Middle 6894.36 -59.23 -13 -46.23 -78.85 8.23 13.00 H
3447.18 -55.79 -13 -42.79 -67.2 4.63 12.6 V
5170.77 -64.88 -13 -51.88 -78.49 6.25 12.7 V
6894.36 -60.18 -13 -47.18 -79.3 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1413.74 -50.27 -13 -37.27 -54.01 -53.24 2.88 8.00 H
2120.61 -54.45 -13 -41.45 -60.65 -59.45 3.25 10.40 H
Middle 2827.48 -50.98 -13 -37.98 -59.47 -56.46 3.87 11.50 H
1413.74 -46.82 -13 -33.82 -53.91 -49.79 2.88 8.00 \
2120.61 -57.75 -13 -44.75 -62.14 -62.75 3.25 10.40 V
2827.48 -55.29 -13 -42.29 -62.66 -60.77 3.87 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412.3 -51.93 -13 -38.93 -55.62 -54.90 2.88 8.00 H
2118.45 -53.99 -13 -40.99 -60.19 -58.99 3.25 10.40 H
Middle 2824.6 -50.49 -13 -37.49 -58.98 -55.97 3.87 11.50 H
1412.3 -46.33 -13 -33.33 -53.01 -49.30 2.88 8.00 \
2118.45 -56.62 -13 -43.62 -61.01 -61.62 3.25 10.40 V
2824.6 -54.16 -13 -41.16 -61.53 -59.64 3.87 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410.5 -50.73 -13 -37.73 -54.69 -53.70 2.88 8.00 H
2115.75 -55.33 -13 -42.33 -61.53 -60.33 3.25 10.40 H
Middle 2821 -51.08 -13 -38.08 -59.57 -56.56 3.87 11.50 H
1410.5 -45.93 -13 -32.93 -52.32 -48.90 2.88 8.00 \
2115.75 -56.34 -13 -43.34 -60.73 -61.34 3.25 10.40 V
2821 -54.01 -13 -41.01 -61.38 -59.49 3.87 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1406 -50.82 -13 -37.82 -54.82 -53.79 2.88 8.00 H
2109 -57.31 -13 -44.31 -63.51 -62.31 3.25 10.40 H
Middle 2812 -50.93 -13 -37.93 -59.42 -56.41 3.87 11.50 H
1406 -46.17 -13 -33.17 -52.71 -49.14 2.88 8.00 V
2109 -57.22 -13 -44.22 -61.61 -62.22 3.25 10.40 V
2812 -53.89 -13 -40.89 -61.26 -59.37 3.87 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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